




















NOTES










CRANKCASE-DISC VALVE COVER

197

ITEM PART DESCRIPTION PYNT FRT
NO NUMBER 175
1 thru
6 420 291 367 Crankcase ASSEmMblY..e.eeeeeen.. s i 4.0
3 420 260 390 Ring, Crankcase, Magneto Side...... 1 3.0
L k20 260 400 Ring, Crankecase, Clutch Side...s... 1 3.0
5 LiZ20 230 530 DR T I N SRR o 2 -
6 420 949 900 Dowel, Locating..... TR . T 2 -
T 420 230 390 Seal, Magneto Side..... S ls aiansyel 6 sake 1 1T
8 420 230 L21 Seal, Transmission Main Shaft...... 1 1.7
9 420 232 630 Ball Bearing 6208. . vussssss Famyks 2 3.0
10 k20 232 64O Ball Bearing 620L4...... B e sse s 2 3.0
hist 420 945 T51 Lockwasher 6 MIMs's e civés s osioneinnases 13 -
12 420 241 870 Screw, Allen Head M6 X TOuveeeenn.. 5 o
13 420 241 820 Screw, Allen Head M6 X U5..eeeee... 5 o=
1h 420 949 900 Dowel, Locating....... S B i ey 5 L
1= 420 241 920 0il Filler Cap M18 X 1.5(With Air
Vol oo seaiie G e sl e s i 1 0.1
16 Lzg 2hT 2ko Speer o Cha it BUart s s oo s smens 3 -
ag 420 297 330 Chain Guard (For Sprocket 13T
TR 2 e (e b RGO e B SRR A Opt DA
hkpg 297 331 Chain Guard (For Sprocket 14T
LBl DEE T | e o s ira e e e e o 8 Opt D.N.A
L20 297 332 Chain Guard (For Sprocket 15T
LR ORE G5 ¢ R i g s 2 L, A pew ;i 0.1
N 18 L20 241 185 Screw, Hexagonal Head M6 X 16...... 3 =
19 420 241 850 Contact Screw Assembly Neutral
TN CaLOT o iss o siaamisias s bie ot nle s oo ali B2
N 20 420 230 500 Gasket Ring, Index Plug.....ceeeen. 1 =
N 21 L20 258 552 PINNgers TR o uieieidiisie,s 5 sisitin s sl 5 el 1 0.1
N 22 420 239 712 Springyilndex PLUNGET. i\isesess e oo l -
N 23 k2o 241 787 Plug, Transmission, IndeX......ee.. 1 @l
2L L20 650 0LoO B elet BiEE . oo sian e b s e sessses s 2 =
25 oo 2L3. 781 Pl Magnetle Dreiti. . iessessssnss o 1 0.1
26 420 950 1k1 GRiskeoh. BIIE & w.a S e e e s i i -
27 420 940 580 Screw, Hexagonal Head M8 X 16
Crankease DIramll s ssis o ois s oo o o se i 1 =
N 28 Lpp P30 425 Senl b e i e e e 1 1.5
N 29 420 230 310 0'Ring, Disc Valve Coveles.. sivswss 1 -
N 30-32 L20 212 037 Disc Valve Cover Assembly....... Ay~ 1 1ius
31 L20 940 510 Screw, Countersunk Slotted Head
440, R S O P SRRy D EME S l =
32 420 224 oko D EEUEe P e s baas i v iiah & min o e 5 2 gl 0.4
33 420 230 260 O'Ring, 0il Injection Inlet Port... 1 =
N 3k L20 267 TL1 Adapter,; CarbUTE O, ot i s e smive sisiee . 0.4
35 L20o 251 845 Hose Clamp, Carburetor Adaptor..... i -
36 k2o 251 820 Hose Clamp, Carburetor......e.ee... 1 &

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 3
CATALOG NO T35 009 008



COMPLETE ENGINE

45




CRANKCASE-DISC VALVE COVER

AOTT

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 5
37 Loo 227 610 Shim 0.5 mm, Transmission Clutch
SHATE " BEariNGar: o o oioners s smsa o shoess AR =
ko0 227 611 Shim 0.3 mm, Transmission Clutch
SHEFT Bearing . o inlssissisaae G i s e ae AR -
oo 227 612 Shim 0.1 mm, Transmission Clutch
Shafh BoaPinD o e e oo s srerss s s s s s ss AR -
38 Lh20 227 520 Shim 0.5 mm, Transmission Main
SHat "Begl G o sivic i oo sie s e e inloreis oins AR -
Loo 207 521 Shim 0.3 mm, Transmission Main
Shaft: Bear it s e s e <o g wis e oo AR -
420 227 522 Shim 0.1 mm, Transmission Main
SHAaft  Bea AT s & vieis 4 ahe s sl s sieis w5 e 5 AR -
39 k20 227 550 Retaining Plate, Transmission
BEATINES simits v s 4% e sue atiorsiarslo e's o nsis 6 s hE 0. T
Lo 420 9L0 315 Screw, Countersunk Slotted Head
. L e g L e T AR U 5 -
b1 Lh2o 2Lh1 775 Serew, Kick Starter SHoOD....cssesss 1 0.1
Lo 420 240 210 Stud M8 X 68, Cylinder Base........ b —
43 Lop 2k2 585 Nuat M8, Cylinder Bageinsssssssiosae L =
Ly 420 291 479 Baaket. BBL v vsss s s s s G o s i -
45 734 003 020 Engine Complete Without: Electronic
Box, Magneto Assembly, Carburetor &
THONIE TS Falere Ao s oi5L 5 aralie et tanabe N T 1 035
N 46 T47 002 001 Crankcase Sealant (BLEOK)..issisaees AR =
747 002 000 Crankcase Sealant (Clear)..ee.o.o... AR =
b7 747 020 000 LOCKk-NY Sealvn i s srbssaiis . sists s s sy AR -
48 L1k 137 200 Tabey Alr Vent 11" (270 i) eevsesss AR -

SECTION 1 PAGE 5
CATALOG NO T35 009 008






CRANKCASE-DISC VALVE COVER

Lo

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 Thru
5 420 291 L82 Crankcase ASSembly....eeee.. SRR al 4.0
3 k20 960 T67 Ring, Crankcase, Magneto Side
(For Crankcase Execution With Ring
on Magneto Side Only)..... S e s e e 1 3.0
L 420 260 Loo Ring, Crankcase, Clutch Side....... 1 3.0
5 420 230 530 QVRINE s s 551 10 g IOTOD o R B 0 B 2 =
6 420 949 900 Dowel, Lot TGy v rs sssns s TR, 2 e
N T 420 230 k25 HSeal . Magnetio Bid€:s sosasvenessapas 1 1.7
8 Lh2o 230 Lo1 Seal, Transmission Main Shaft...... 1 147
9 420 232 630 Ball Bearing 6203..e.ccve.. R S 2 3.0
10 420 232 640 Ball Bearing G200 . e nnaainnises 2 3.0
11 420, 9l5 751 Lockwashe®r B Tl .vs'onss s os s FRAI 13 =
12 420 241 870 Screw, Allen Head M6 X TOeeeeenennn. 5 =
13 L2o 241 820 Serew, Allen Head M6 X 45.......... 5 =
1k 420 949 900 Powel s e HTaTIE o s 5500 eas's ma s 5 =
15 a2 2Ll ‘920 0il Filler Cap M18 X 1.5 (With Air
e et Ll e S e L, 1 0.1
16 420 247 240 Spacer, Chaln GUERES i ed b vrnnis n s & 3 -
7 k20 297 330 Chain Guard (For Sprocket 13T
e oo S oL ) R = e R St K, Opt D.N.A.
420 297 331 Chain Guard (For Sprocket 14T
S0 206 1951 ) v s s i i Opt D.N.A
Lh20 297 332 Chain Guard (For Sprocket 15T
I BB G5B s vsiaisemies e byis e T 0.1
18 420 241 185 Screw, Hexagonal Head M6 X 25.... 3 -
19 k2o 241 850 Contact Screw Assembly Neutral
TR AT EAE O s okl stosiels aieisne o 5 lalalsre shoini 1 Qe
20 420 230 500 Gasket Ring, Index Plug ............ 1 B
21 420 258 552 Plns e, e s s e o o6 siatsd s 5o o 1 0:1
22 k20 239 T12 Spring, Index PLUNGET s« essoecos vos 1 =
23 k2o 241 787 Plug, Transmission, IndeX..eeece... 1 0.1
ol 420 650 0Lo Gasket Ring........ e S S e BT 2 -
25 Loo 241 781 Plug Magnetic Drail....eeeececeeses 1 ]
26 k20 950 141 Galsket "RITLS S v sisis s stsrsl o e ote sysr s sis o she s ik =
27 420 940 580 Screw, Hexagonal Head M8 X 16
Crankcase Draln iy c st st e vsaisnnsie s a1l -
28 420 230 ko5 Seal, Clutch Side ......... e s il 1.5
29 h2o 230 310 O'Ring, Dise Valve CoVer.ecsssvassi.a il -
30-32 L2o 212 037 Disc Valve Cover ASSembly......oce.. T LS
31 420 9Lo 510 Screw, Countersunk Slotted Head
1 e - S S s o PP PP I -
32 W20 224 0ko D P TUIUE b e o s o ol are o b e o e i 0.k
33 420 230 260 O'Ring, 0il InJjection Inlet Port... 1 -

SECTION 1 PAGE T
CATALOG NO 735 009 008






CRANKCASE-DISC VALVE COVER 1977

ITEM PART DESCRIPTION TINT FRT
NO NUMBER 250
34 420 267 T4l Adapber, Carburetorsyssssesssssaes - 1 Ot
35 2o 251 845 Hose Clamp, Carburetor Adaptor..... il .
36 k2o 251 820 Hoge,. Clamt,  Carbirehor e, «e s 1 =
T 420 227 610 Shim 0.5 mm, Transmission Clutch
Shiaft: BoBlEiTiD, ieisiel syats ss e 1o e s/loi 81 816515 5 (o AR -
20 227 611 Shim 0.3 mm, Transmission Clutch
Shaft BeaPing: «s sosssebssnmsosssesss AR -
hog 227 612 Shim 0.1 mm, Transmission Clutch
Shalft: BOarimiS mie uaisis sareiie i i vee s AR -
38 k2o 227 520 Shim 0.5 mm, Transmission Main
Shaft:Bearinges s szoessnsie Sersy atei oyl AR -

420 227 521 Shim 0.3 mm, Transmission Main

Shaft: Bearings'cs sieissss A AR -
oo 227 522 Shim 0.1 mm, Transmission Main
Shalft Beariinge eweeimisssis o as s ele Wb AR -
39 420 227 550 Retaining Plate, Transmission
B e I TS s 1ol &1 5 50 uis e ar Si7a) o ailernsiie n vace' 8 mi 18 i 0T
40 420 940 315 Screw, Countersunk Slotted Head
T 102 ot vt s s o ks e 5 B9 1 5 -
b1 Lisg 2l TT75 Serewy, Kick Starter Stopi.cssssesse 1 01
Lo 420 840 620 Stud M8, Cylinder Base..... e g g Y -
43 L20 291 65k ARl TEb i o s s w5 ¥ 5 R 6l " 1 =
Ll 734 003 021 Engine Complete Without: Electronic
Box, Magneto Assembly, Carburetor &
LETETS v o ia s w16 w05 810 7% 18 (5:08 5 15,8, 61 558 6.1, 678 1678 1 0.5
45 747 002 001 Crankcase Sealant (Black)..eeeoeoe.. AR .
747 002 000 Crankcase Sealant (Clear)...c.eeeces AR ~
L6 747 020 000 TOCk N ISEET il e 5 o srorislis 0 167 ol siatis s 5 %6 AR =
g 1L 137 200 Tube, Al® Vent 11" (270 mm)ssisssis AR -
BOMBARDIER LTEE/LTD SECTION 1 PAGE 9

SPARE PARTS CATALOG CATALOG NO 735 009 008












CRANKSHAFT - PISTON - CYLINDER HEAD 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
N 1-2 koo P9l 517 Crafkshaft Assembly- o en snsin dnasa 5 3.5
2 LB6 P27 510 Filler Cabsosnsnsn« N i ol
3 k20 224 025 Plates Uil TulBes o ss s s s Uit 26
i 2o 2L7 250 Spacer, Crankshaft, Magneto Slde
DB L S el e e s e e s 1 3.6
5 L20 9Lk 470 Shim 0.2 mm, Crankshaft, Magneto
S d e e T G e St e (e e e e e e AR -
k2o okk L1 Shim 0.3 mm, Crankshaft, Magneto
SileiS R e e SR I e I P, AR -
L4oo 9l L7k Shim o 1 mm, Crankshaft, Magneto
SR e s e oh.a et an srtats e te 16 Sisre R aa e B e AR -
6 Lhoo 232 760 Ball Bearing 6205, Crankshaft,
Magneto Side..ee..... oy S TP destes 1 36
T k2o 242 570 Hexagonal Nut, M16 X 1.5, Crank-
shaft, Magneto Side..ceeeeeass ARG 1 0.l
8 420 230 530 OFRAMp LS S e e e i 0.1
9 L2o 234 922 Gear 9 Teeth 0il Pump Pinion..... il i !
D 420 232 750 Ball Bearing 3205, Double Row
Crankshaft, Clubeh Side. s sossses 1 3.6
N 11 L20 247 290 Spacer, Disc Valve (Up to Engine
Serial No 70.228 Replace Only With
Dilisie Vol yie: ) eh e s u o o dlie sie tainis b aras s 1 1.5
N 12 420 224 100 Disc Valve (Up to Engine Serial
No T70.228 Replace Only With Spacer,
D SV alE Y baroans aromaie o o LR 5 G e 1 1.5
N 13 420 291 591 Drive Gear With Clutch Drum Assem-—
bly (Replace Only Drive Gear With
Clutch Drum Assembly See Also
Clutch - Kick Start Page, No. L4 ... i 0.7
1k 420 242 610 Nut, M18 X 1.5, Crankshaft, Clutch
e ol e o s WO 1 0.7
15 420 246 011 Key, Woodruff, Crankshaft, Magneto
S1d€aesess ORI S P N s 1 -
16 420 246 570 Key, Woodruff, Crankshaft, Clutch
Baidey wonss dasnin o Vi o b dod s smm s e il -
17 k20 932 90k Needle Bearing, Piston Pin......... 1 0.7
N 18 thru
20 420 291 820 Piston Assembly with 2 Rings 62.0
Diameter Standard......... PR PN 1 0.7
N Lh2o 291 821 Piston Assembly with 2 Rings 62.25
Diameter 1lst OVersize..ceccececcesss 1 D.N.A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 13
CATALOG NO T35 009 008












CRANKSHAFT - PISTONS - CYLINDER HEAD 1977
ITEM PART DESCRIPTION T!'NT FRT
NO NUMBER 250
N 1-2 420 291 Lol Crankshaft Assembly...... S s e 1 3.5
2 420 227 510 Pillet Bop..eissonssvine et CF ol L £ 0.1
3 liog 224 02T Plake ., Gil -Guide i, iscavis ivanaunms s il 3.6
i Lh20 9Lk 582 Shim 0.3 mm, Crankshaft, Magneto
SHAC < 515 560 wimie 5 sis & s s whess o8 Aneis AR =
L2o 9Lk 583 Shim 0.1 mm, Crankshaft, Magneto
BT b epm e ohe o e B ety At ge 16 . AR =
420 9Lk 586 Shim 0.2 mm, Crankshaft Magneto
ST A o afarete s cic s o 5 5 8 @ ae, sialsns wre v s w08 AR =
5 420 232 T80 Ball Bearing 6206, Crankshaft
Magnotn: S1de. saunswss vs banisnisss oo g 2.6
6 Lh20 9Lk2 220 Hexagonal Nut, M18 X 1.5 Crankshaft,
Magneto Sid€.eceececeses S el i 1 (01741l
7 420 230 530 (O3 ekl 7 UG O S A5 5 M Mg P 1 0.1
8 L20o 234 922 Gear 9 Teeth 0il Pump Plnlon ...... 1 0.k
9 420 232 750 Ball Bearing 3205, Double Row,
Crankshaft, Clutch Side....cceveeess 1 3.6
10 k2o 24T 290 Spacer,  Dise Valve: cssssnin oosnssns 1 1.5
I L20 224 100 DIEE ValPa, o s v vass L 1 1:5
12 o0 291 598 Drive Gear With Clutch Drum
Assembly (Replace Only Drive Gear
With Clutch Drum See Also Clutch-
Kick Start Page, Ttem 4)ecvecereens 1 0T
is 420 242 610 Nut M18 X 1.5, Crankshaft, Clutch
A0 b e e ol iorie rare sile: 6 wiis 61 L5, el B8 8 5 6 el & 1. 0.7
1k L2o 246 011 Key, Woodruff, Crankshaft Magneto
oG I o e e Sp iy A pepe 1 -
15 L20 246 570 Key, wOodruff Crankshaft Clutch
Side:susssenss R I ey T s R et 1 -
16 420 932 90k Needle Bearing, Piston Pin...... . T 0.7
17 thru
19 420 291 505 Piston Assembly, with Rings T4.0
Diameter, Standard.:seessesese 1 0.7
420 291 506 Piston Assembly, with Rings 7& 25
Diameter, 1st OVErsiz€...cececee. " 1 D.N.A
420 291 507 Piston Assembly, with Rings TL.5
Diameter, 2nd Oversize..... Thiers nd 1 DieN.A.
k20 291 508 Piston Assembly, with Rings TL4.T5
Diameter, 3rd OVersizes s oo R 1 D.N.A
18 420 215 1L5 L-Trapez Ring T4.0 Diameter,
SanAamrd aaveeon i s os o ks v s ovd ot Ve fl: 0«7
420 215 146 L-Trapez Ring Tk.25 Diameter,
1lst Oversize..... P el PRPIE e il D.N.A

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 1 PAGE 17
CATALOG NO 735 009 008






























MAGNETO COVER - CLUTCH COVER - OIL PUMP Lo
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 koo 212 052 M e b O COVE T s svinis s ot visi oo S /ols s siete 1 0.7
2 hoo 241 761 Cyilinded Sevew MB K 50: 55 oosn sresoms 2 =
3 420 241 821 Cylinder Screw M6 X L5..... Rl S 2 L4
L k20 241 800 Plus: AdJuictments it ohe s ssis s wmmn mise s 3 =
N 561k 4op 212002 Clutch Cover Assembly. s ceeasiness it 0.4
6 420 949 030 Drive.Pin 83 % Bswavas e ST L ) =
7 420 259 619 Cam Assembly, Clutch Release....... 1 0:5
8 420 259 630 Plate, Clutch Adjustment Locking... i 0.5
9 k2o 241 791 Screw M8 X 15, Clutch Adjustment... 1 =
10 Y20 241 795 Serew M4 X 6, Clutch Adjustment.... il =
11 420 239 660 Spring, Clutch Cam Retaining....... 1 05
12 420 240 560 Serew, Slotted Head M X 12...es0005 i -
153 Lh2oo 239 630 Spring, Clutch Cam RetUrni...sceeees il 0.5
1k 420 256 0Lo Valve Assembly 0il Pump Check...... 2 0.k
N 15 k20 230 355 Seal; Kick Start Shafit: icvee.. T 1 =
16 1563230370 O'Ring, 0il Pump Mounting Flange... 1 -
17 420 291 433 Oil Pump AsEembliycaw s s as R A i 0.5
18 420 945 750 L6 CRWaSHET [5AIIN revel 555 e iate iai s s 3108 5 51 5 2 =
19 420 240 760 Screw, Slotted Head M5 X 16cecesess il L
20 k2o 2ho 975 Screw, Slotted Head M5 X 28..c0venw 1 =
21 420 927 9Ls5 WaSher 62 MMEts s onisseess N P il: e
22 420 234 932 Geary 01l Pamp, BT sy u sl w wwn s e 1 0 b
23 k2o 8h2 0oko Hexagonal Nut M6, 0il Pump Gear.... il 0.2
2l L20 227 500 Gagket.: 011 Banjod ises el Sl . 6 0.2
25 420 256 020 BETAY Oliios e 5 635 57 5 aka’ sbal B1al s o b 1d 01 ¢ oY 51505500 3 0:3
26 k2o 241 830 BOIE . (BaI0: o et s s s is 5 & susiarn wnis 3 02
ar 420 830 890 Gasket, Clutch Cover Serew.:...:s.s. 2 &
28 420 21 T61 Screw, Allen Head, M6 X 50¢.u.eucn. i L
29 koo 241 821 Serew; Allen Head, M6 X 35.sssesnis L -
30 L20 241 816 Serew, Allen Head, M6 X 4O......... 3 -
31 L20 830 890 Gasket, Ol Tevel PLuB.. veensnss s I .
32 420 840 370 Pl 0ol TEVRll: 0o s pw e arssm cms S ke 1 =
N 33 0il Line (See Frame Page, No 32-33) 1 0.3
3l 420 256 031 0il Line 90 mm....... e e 2 0.3
35 h20 297 3Lo Nipple, Split Eads ovesesws swssssiss 1 0.1
N 36 koo 212 065 O PUIMB OOV e T s mebs o055 s sle heter oarainles s 1 0.1
37 Yoo 241 8h41 Serew, Allen Head, M5 X 18..vssssss 3 -
38 741 005 002 01l Pump Cable Adjustersssescas. Sings 1 0.2
N 39 416 001 600 TOCk N SEal bl uhiret wh e asis sims e & o sie olin o AR =
N Lo L1k 1372 00 Tiabe, Air Vent I2"(290 M )ue .o vnsws AR -
N 41 420 230 Ls1 O'Rine, O] PhiE aws s o w6 s bs e snpuas 1 =
N L2 420 230 461 OB s 0 BN aiis e e ol 5t i 60250 500 3 il =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 27
CATATOG NO 735 009 008






MAGNETO 60OVER - CLUTCH COVER - OIL PUMP

9T

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250

N 43 420 230 480 011 Besl g DL PIMD sy suwsa o ueirs sss 1 -

N L4 420 230 470 OfBirE , Qi PHlo, & sbessnssis s wames o il -

N L5 L20 230 490 X'Ring, 011 PuMbsssessss o 1 st S 1 =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

Parts in Illustration Marked with *
are not Available as Spare Parts

SECTION 1 PAGE 29
CATALOG NO T35 009 008






GEAR BOX













BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

TRANSMISSION 1977
ITEM PART DESCRIPTION TINT FRT
NO NUMBER 175
1 k20 237 Loo Cilirbeh: Sha i AL J0s viwi i s soves 1 3.2
2 L2o 232 665 Needle Bearing, Halves, Clutch Shaft il =
3 hoo 234 885 Gedr 6Lhy (Cluteh Bhaft, 20T, u.v.vs il 350
L 20 22T 470 Thrust Washer, Clutch Shaft........ i =
5 k2o 245 3Lo Sapring, Clutell Shaft. vevsssssss . i -
N 6 420 234 848 Gear 3rd/Lth, Clutch Shaft, 16/19T. i; 3.2
i Loo 227 LkLo Thrust Washer, Clutch Shaft........ e =
8 Loo 232 660 Needle Bearing, Clutch Shaft....... 2 =
9 420 234 865 Gear 5th, Clutich Shafb, 2L1T::seecas 1 3.2
10 420 234 825 Gear 2nd, Cluteh Shaft, 13T..vesves 1 82
il 20 2377415 e T BRI s e i m s Sas o e 7 3.2
12 420 232 TLo Needle Bearing, Halves, Main Shaft. 3 =
13 420 234 815 Gear 2nd, Main Shaft, 30T.....e.... 1 3.2
1k hop 227 Le0 Thrust: Washer. Main Shafbeessssseos 3 -
15 20 234 877 Gear:5th, Main Shaft, 2314 .« e ss s il 3.2
N 16 k2o 234 856 Gear Uth, Main Shaft, O5T. cuiesas sivis i 3.2
17 L2o 234 835 Gear 3rd, Main Shaft, 2TT.eeeeseee. il 3.2
18 k2o 234 897 Gear 6thyiMain Bhaft, 21T.s.cuiin s 1 3,2
N 19 420 9Lk L68 Thrust Washer, Maif SHaft....sssses 1 -
20 Lh2o 234 805 Gear 1lst, Main Shaft, 3UT...evevess {5 3.2
21 420 227 430 Thrust Washer, Main Shaft......e... 1 2
22 420 230 Loo GVRIAE 5 (MEIn ShEfE s eimsia s i b e s 1 =
23 kag sh1 225 Spacer, Spracket..vvsessns ssss e s i 0.2
2l 420 236 952 Sprocket, 15T (Used With Chain
Guardd oD e0T " 3BE L (s s e s il 0.2
420 236 951 Sprocket, 14T (Used With Chain
Guard: 420 297 381).svas SpAD ) o N o : Opt D.I.A.
420 236 950 Sprocket, 13T (Used With Chain
GUard 420 BT 380 ) s . v vroswniibas v s Opt D.N.A.
25 420 245 320 Washer, Main Shaft Locking......... ah 0:2
26 420 2Lk2 600 Hexagonal Nut M16 X 1.5, Main Shaft 1 =
i 420 258 540 Pin, Bhiflh Fork GULAE. .. ooxswdain os 2 3.0
N 28 L2o 258 695 M| BN Y 0 e - L 1 < TR 1 3.2
N 29 420 258 685 PoPk'y ShIFTANE Bolls o o vais » 2o ais disis i 3.2
N 30 420 258 675 Fork: Bhifting 1=S..essnssis e s ik 3B
31 hoo L27 070 Thrust Washer, Transmission Actua-—
LANG TeVETvian i 5. 516 o e onin s, s sliins i il -
32 420 239 6LO Spring, Transmission Actuating
Lever, v vosmue G (% Tl 8080 818 818 06 6w rer SN e elis 8 1n 1 3.2
33 Lh2g 258 575 Lever, Transmission Actuating...... 1 B2
N 3k 420 258 6L5 Pawl ASSEmMbDly..eeeeeneonn. S C 1 e
35 420 239 650 SEEINE, Poll e biais s's s.5 oom s s sies e o i 32

SECTION 2 PAGE 3

CATALOG NO T35 009 008






TRANSMISSION i Eekdrg
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
36 420 245 330 10z o bige o= 1 H110 480 1 (SNSRI B BB il =
37 420 241 805 Screw, Pawl Positioning............ 1 3,2
38 420 242 270 Hexagonal Nut Ml2 X 1, Pawl
Positioning TOCKING: cevsescssssos s 1 -
39 koo 237 U36 SInalh il o NG D s LTI e NI 1 3.2
4o 420 945 790 Retaining Ring, Shift Shaft........ 2 3.2
L1 420 230 451 OYRing, SHift BHAI e mnmmiais wos 1 -
Lo 420 9k 851 Thrust Washer, Shift Shaft......... 1 -
43 420 430 110 O'Ring, ‘Shift SHafb. sivu s eenansss s s 1 o
Ly Lhoo 248 781 Sha B - TIeVIEId i 5 alulete o s lolordl o ses ol f e te ok ol 0.1
L5 k20 241 930 Screw, Allen Head, M6 X 20...... et 1 -
L6 420 260 200 Rubber, Shift Lever...eeeese... S 1 0.1
L7 420 258 658 Shith Drum ASSelibli cssnm ssaenissss 1 B 2
L8 420 227 560 Isolating Washer, Shift Drum....... il -
Y] 420 249 970 Dowel Pin, BHift DEillisssss e sosasss il 5P
50 CLT 020 VOO0 Toek N Senil cho o L iau ahis SRk e et AR -

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 2 PAGE 5
CATALOG NO T35 009 008






TRANSMISSION 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 Lhoo 237 Lho Clateh SHATT AT M s te s e She s oo 10wt & 1 32
2 hoo 232 795 Needle Bearing Assembly, Clutch
St cTaiag s Pl e D S N S 5@ s 2 =~
3 420 235 080 Gear L4th, Clutch Shaft, 21T ........ i B2
N 420 227 475 Thrust Washer, Clutch Shaft ........ 1 -
5 420 245 340 Snapring, Clutch Shaft....eeeese... 1 =
6 L20 235 060 Gear 3rd, Clutch Shaft, 18T........ 1 3.2
T koo 227 Lko Thrust Washer, Clutch Shaft........ 1 -
8 lipg 232 790 Needle Bearing, Clutch Shaft....... i =
9 420 235 100 Gear: 5T, Cluteh Bhafts 23Tic e ee aoe i3 3.2
10 420 235 04O Gear 2nd, Clutch Shaft, 16T........ 1 3.2
14 420 237 450 [Tk ST i) o A N VU ¢ U i 3.2
12 L20 232 800 Needle Bearing, Main Shaft ......... 2 -
13 Loo 232 7LO Needle Bearing, Main Shaft......... 2 -
1k hog: pR5.- Q50 Gear 2nd, Main Shaft, 28T.......... 1 3.2
15 420 227 465 Thrust Washer, Main Shaft....... 2 e 3 B
16 420 245 340 Snapring, MEit BhaPh s ses sy sssss 3 H
17 La0..535 110 Gear 5th, Main Shaft, 21T....cc.... A 32
18 420 235 Q70 Gear 3rd, Main Shaft, 25T.ceeeuecen.. i 3P
19 420 235 090 Gear Uth, Main Shaft, 23Teessssvns 1 32
20 Loo 9Lk L68 Thrust Washer, Main Shaft.......... i &
21 420 232 790 Needle Bearing, Main Shaft......... 1 -
o2 420 235 030 Gear lst, Main ShEFt, 32T« seisvenss 3 3.2
23 L20o 227 430 Thrust Washer, Main Shaft....... e 1 -
2L k20 230 Loo OFRINE., Moty SUBEL . . oy wwwswiss &6 s 1 -
25 Lhoo 247 225 Spacers: SPrOCKet. .. sistsisnts ssiome s s mas 1 0.2
26 hop 236 952 Sprocket, 15T (Used With Chain
oz oMo Rl e e ko ) VARt Bk 1 0.2
420 236 951 Sprocket, 14T (Used With Chain
Guard, A20 1297 330 ) s sooitin oiens i s Opt D.N.A
420 236 950 Sprocket, 13T (Used With Chain
Guard 420 297 3B0)sesnsssvenuns s Opt BN .A.
27 420 245 320 Washer, Main Shaft Locking......... 1 052
28 420 242 600 Hexagonal Nut M16 X 1.5, Main Shaft 1 -
29 420 258 540 Pin, Shift Fork Guide...... Lo o it . 2 3.0
30 k20 258 600 Fork, SHEFEINE U5 wuisensie i athasis 1 3.2
31 k20 258 590 ok, EHiTEing B, waivindossissas e £ 3.2
32 420 258 580 Porks: ShETTANG, 1eB 4l e ssewie b s 1 3.2
33 L2o L27 070 Thrust Washer, Transmission Actua-
TANG TGV v sv 6 6 56 s weniore sraisiebiatsmisas 1 -
3k 420 239 640 Spring, Transmission Actuating
TIEVER s o 16 s s 516555 5605 6 o 6i'nin 8 oiolssls s s G 1 3.2
35 h20 258 575 Lever, Transmission Actuating...... 1 32

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE T
CATALOG NO T35 009 008






TRANSMISSION LITT
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250

N 36 420 258 6L45 Pawl Assembly........ T e e S 1 3,2
37 420 239 650 SPTING s PaWlis 55 50 5 ole s s e s inisr ie cie ors wls 1 3.2
38 420 245 330 Shapeine 10 TRl o sove s ks Sxsma i —
39 hoo 241 805 Serew, Pawl Positloning:.cs.-cseeee 1 3.2
Lo Lhoo 2Lh2 270 Hexagonal Nut M12 X 1, Pawl

Positioning Locking...eeeeceseecsas 1 -

L1 Lhoo 237 436 s oo 1 o PR ASMPIPRE Ml = B W L il 3.2
Te) 420 945 790 Retaining Ring, Shift Shaft........ 2 3.2
L3 L20 9glk 851 Thrust Washer, Shift Shaft......... 1l &
Lk 420 230 k451 G Rige, SHART SRt cued panan e i 1 &
L5 hoe 430 110 O Rings Sh1TH ShaTh. il o wnsimsyamens 1 -
L6 Lhoo 248 781 BT T LOTElL ). s s s o s s .8 5% 1 L
L7 420 241 930 Screw, Allen Head M6 X 20 veveeeess 1 -
48 420 260 200 RUBDEr 5 SRt LEVERs v 5658 55 o oo lsiais s 1 0.1
e} 420 258 615 Shift Drum ASSembly..ceececeessenanes 1 3.2
50 k20 227 560 Isolating Washer, Shift Drums«.«s.. 1 =
51 Lh20 249 970 Dowell Pin, Shifh Drumssssssssssdes a2 3.2
52 77 020 000 Tioetdte SFL wssevesss. S L= AR e

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 2 PAGE 9
CATALOG NO 735 009 008






Clutch, Kick Start












CLUTCH-KTICK START

eLofi

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
31 k20 248 805 Hubs Fiok SHATE. . 2 caiensrneivssnnss i 1 0.1
32 420 248 793 Lever Kick ISTamt e ey st sivts oee s 1 o)l
33 420 239 535 Spring, Kick Start Lever...s..evsss il 0:1
34 Lhoo 232 Lho Ball T/32%, Kick Btapt Lever..oss i i =
35 420 230 L61 (2811111 v AR DA o ey Dl e i =
36 420 945 8L0 Sagpring s Kick Start Levers:.ises.. i N
37 420 260 210 Rubber Sleeve, Kick Start.......... 1 0.1
38 420 840 991 Oylinder Sevew MEB X 30 cvasinesnns " 1 -
39 TLT 020 000 el I e e ot e & i B = 6 stk 5. AR =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 15
CATALOG NO 735 009 008

































14—

27 28 29 6 4




MAGNETO GENERATOR 12V 55W LT

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
N 1 thru
2 420 291 831 Magneto Generator Assembly..... e 1 ef
N 1 420 26k 565 Stator Plate AlOnE...cesscesesesons 1 0.9
N 2 420 264 519 Charging Coil With Cableé.e.ceceseasss i} 0.8
3 420 247 260 Distance Sleave 10.5 Dl ssssss oo 2 0.3
L Lhoo 264 505 Brake Light Coil With CableS....... i 0.8
5 420 841 025 Cylinder Screw M4 X 30 coececeaeans 2 -
6 420 264 495 Lightirig Coil With Cables:ssssasas een 1 0.8
T 420 841 030 Cylinder Serew M X B2 4uine. oy 2 =
8 420 965 T0OO Ring Tongue Terminal M4 ........... 1 0.k
9 420 945 758 Loelk Wanhe? U ouvmssnanis osamenessss i &
10 koo 9Lkl 271 Cylinder Screw M4t X 6 ...veeen.. 2 a5 1 i
il 420 264 530 WITE, SPloe o s s s s e oh = S i 0.4
12 k20 260 411 Protection Hose 25 MM «cveoses o e T Ol
13 420 291 565 B e Lt o eaais ws 50 SRR R RS 5o e mmee e i BT
1k 420 260 433 Protection Hose 400 mm ....vovunnnn il 0.2
15 k20 260 345 Cable  CROMINET v o o0 v rms s s aws &8s i Gl
16 L20 960 T91 Protection CaPeseessessssss ‘aaere A% 1 0.2
N 17 409 2033 00 Tab Receptacle Straight...eceeee... L 0.1
N 18 420 865 453 Connector HOUSINZ. o vvsvsnsnmn s R 1 0.2
19 L20 260 L62 Protection Hose 185 mm ....coev.. .. g 0.2
20 L2 96L 062 Coriliaet Pins cs vases 585w o o .1 .. 3 0.2
N 21 thru
2L koo 26L 475 Blottronie Bofs as s sass siseasis A2 st el 0s 2
N 22 420 960 550 Protection CaPecececee.. & 5w e e saie 8 1 0.1
N 23 k20 958 165 Ignition Cable LLO mm ....... B nalions § AR 0.1
N 24 420 865 200 Spark Plug Protector...... R s 1 D1
N 25 420 899 570 Spark Plug W280 MZ2 ....... B o e 1 DN,
420 899 TLO Spark PIug N2G «vveeeeveenennannann Opt D.N.A.
420 899 750 Spark Plug N57G «eve... LR . o Opt D.N.A
420 899 T60 Spark Plug T598 cssasacsee arsasnnins Opt D.N.A
26 420 224 030 Holder, CableS..evonessssss GEEmERED 1 0.1
27 420 927 570 WashePr 5.3 ‘wenssais ssons S bk B -
28 420 9Lh5 750 Lock Washer 5 veeereenenn oo exaTaiter = s 2 -
29 L20 840 510 Screw M5 X 16, Allen Head...... S 2 =
N 30 746 059 005 Retainer Plate......... I SREeE i =
N 31 22l 061 200 Washer...... 5 S 8 e o o sucolish o gn 18 <o 01 8 61 2 =
N 32 748 037 000 Rubber Bushing...ceeeeecasss T 2 -
N 33 570 1230 00 Rubber Washer.....oe... G S e e 2 -
N 3k 48 016 000 Rubbicl: WeghePs cessss ssnunsssss oms .. 2 -
N 35 224 061 120 Washer c s sssss vonsnnns Ceeeeeean ceen 2 -
N 36 228 561 015 NUbeeeerenennnn I ¢ Se e i w10 sa b wis 2 =
N 37 748 003 003 RUbber PaQu s s sasssoos e 3w S8 e s ke 1 -
BOMBARDIER LTEE/LTD SECTION 3 PAGE 5

SPARE PARTS CATALOG CATALOG NO 735 009 008

o












WIRING SYSTEM (SPEEDO, IGNITION SWITCH) ilteldre
ITEM PART DESCRIPTION T'NT TNT FRT
NO NUMBER 175 250
N 1 739 005 001 Speedo Without Harness............ 1 1 0.3
2 730 003 000 Speedo Harness. . vv vanens o sivasmsni il i3 0.3
N 3 416 5013 00 Bl =8 AWt e v mm i o e s i b S K 3 2 2 D.N.A.
N 4 730 050 000 Bulbs LeqoMatbs e sees AP I . 3 3 D.N.A.
5 748 01k 001 Rubber Mount Male....eeeeeesesosss 1 i 0.1
6 748 014 000 Rubber  Mount ME1e. . conissash sowsss 1 1 6 5
T 739 002 000 Speedo Mount........ G elee s ek e 1 1 0.2
8 748 015 000 Rubber Mount Female.....eeeeeeaeas 2 2 0.1
N9 224 061 200 Blat,;Washer M6 X 20 X 2 wsusss nuns 2 2 =
10 228 561 015 Nut, Elastic Stop M6 X 1.00 ...... L 4 -
i 738 022 002 Tend bion Sulbelics v v xssssasvas l 1 0.k
1p 738 002 002 T L i b i e ooy S8 e il e ey, s 1 1 0.3
12 222 062015 Screw, Hexagonal Head Cap M6 X
E" 101 i 210 i PP Se A E CRl i AR : 2 2 -
1k 2ol 061, 120 Flat Washer M6 X 12 X 1.5 wessis e 2 2 -
15 738 038 003 Re i B er s s wsslanis o s o sioieee i e e ais i[h 1 DAL
16 222 052 015 Screw, Hexagonal Head Cap M5 X
To 0N = ot Tk v e Rt 2, . =
1T 399 9018 00 Flat Washer 7/32"™ X 1/2" X 060 - o i .
18 228 551..015 Nut, Hexagonal Elastic Stop M5X.80 3 8 -
19 748 013 000 Rubber BoX..eeuwess R L T 1 1 0.1
20 222 551 615 Screw, Pan Head M5 X 0.80 X 16 . 1 il =
21 738 003 000 WEAARETE JRE L8N s o ive s s o siersior sinlsie ik 1 0.1
22 730 025 001 Wi e, ProteChior s civ e s sies v s v o s sore s et 1 A 0.1
23 738 019 002 Stop Light Switch, Rear...... AR 1 1 0.1
ol 732 306 000 Spring (Stop Light Switch).ee.eeo.. 1 1 @l
25 738 023 000 BT s s 55 58 S F e b i 1 05
26 738 053 000 Battery Terminal (Bolts and Nuts). 1 1 () i
2T 738 054 000 BEttamy THba s e bus na bk hs oiionssen 1 il ]
28 748 021 001 Protector Pal, Battery.ciieewrsass 1 1 0.1
29 738 035 004 Fuse Holder With FuUSE€...ceeeevcans il 1 0s1
30 410 9064 00 Bse Db SRS sasues bossisne i s i3 1 Bl As
N 31 730 001 005 Wiring Harness Assembly..... — 1 1 0.6
N 32 748 001 000 Tie Rap..... R O M| AR AR -
N 409 6011 00 Wire Red 18 ga ...... o S R i 5 AR AR -
N 409 6012 00 Wire Black 18 g8 ceveeenn il 7D T e AR AR -
N 409 6014 00 Wire Brown 18 ga .ce.cve.. Faains = AR AR -
N 409 6015 00 Wire Gpeen 18 8, swnssessassas - AR AR -
N 409 6062 00 Wire Orange 18 g2 coeeveencenen s AR AR -
N 409 6063 00 Wire Blue 18 88 «ceveeevereneceeens AR AR =
N 409 6080 00 Wire Green/White 18 g8 vewwwasisas AR AR -
N 409 6081 00 Wire Black/White 18 ga .vceveveveen AR AR -
N 409 6082 00 Wire Black/Yellow 18 g8 scvevecoss AR AR -
N 409 6083 00 Wire Blue/White 18 g2 vevevvneenn. AR AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 3 PAGE 9
CATALOG NO T35 009 008






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CATALOG NO 735 009 008

SECTION 3 PAGE 11

ELECTRICAL 1977
ITEM PART DESCRIPTION T'NT T FRT
NO NUMBER 175 250
N 1 738 007 004 Headlamp Assembly (Include Item
B BRI e i Al e Sl E e s b i 1. 0.3
2 738 008 000 Headlamp HOUSING.eesraaconsns e 1 1 e
3 738 012 000 Socket, Sealed Beam..c.veeoesse cEek, 1 ! 0.1
N 4 738 009 000 Rear Insulator RUbber......eoc... e 1 1 0.1
N 5 738 010 003 Sealed Beam Unit, 12V 25 X 25 Watts 1 il 0:1
N 6 738 009 001 Pront Insulator RUDDEeY s sseasessns ils 1 (0 I
T 738 011 001 Headlamp Ring With Bolt & Washer.. 1 1 0.1
8 738 033 000 Nlon eWaSTors s .e tn 565 00 s ssdsivisis e 1 1 -
9 788 026 000 ~Eeluies. dhcseaisiacnebes A S 1 1 -
10 738 011 000 Grommet s s vs on s e el -t g e 3 3 0.1
fe: Th2 ook 005 Headlemp Moumbi «s.weswsis s i i 2 2 0.2
12 748 020 001 Grommets s . oo Sas i e AN PR 2 2 0.1
13 TLE DT 01L SJorre - R i A SRR P P 2 2 0.1
1k 22k 080 250 Flat Washer M8 X 25 X 1.5 cevecens 2 2 -
15 TU2:7012 001 et o et o ol ool o wm o St L b 2 2 Ol
16 748 016 000 Rubber Spacer ..................... 2 2 0.1
N 738 030 001 Reflector With Rubber Spacer...... 2 2 0.1
18 224 081 170 Tlah Washer M8 X 17 X 2 ceweceanasn 10 10 -
19 222 081 615 Screw, Hexagonal Head Cap M8 X
1 BB T ot bk s e e e o L L —
20 748 002 000 Insulator Rubber.....eeeees el ta rer &1 e 2 2 Q=2
21 738 005 000 Front Turn Signal Lamp Wlthout
Bulb (Include Item 23 to 28)...... 2 2 0.2
29 738 006 002 Rear Turn Signal Lamp Without
Bulb ( Include Item 25 to 28)..... 2 2 0.2
23 209 561 515 Screw, Slotted Pan Head M6 X
1 O0LRANG: ot ieisarars i ives ol oha svesm rals o l l =
2k 228 080 015 Nut, Hexagonal Jam M8 X 1.25 ..... i L -
25 738 016 000 & o] - LEmD HOTIE TS v v so% e s 55 's L L 0.2
26 738 028 000 Sealing RiNgeeeeece.s I Sk I I oLl
27 738 015 000 SAenals Tamp TenE . cve s v eis wnws wua it L L Ol
28 738 064 000 SEPEW. .o v v 2ariie e R il R 8 8 -
29 738 051 000 Bulb 23 W #1073 ................. L L 0.1
30 228 080 015 Nut, Hexagonal Jam M8 X 1. 25 ..... 6 6 -
31 738 004 003 RUDDEY MOUNt e v vvvevoeeveoanoancens 2 2 Orle
32 745 011. 005 EEINEL ol i o e e b Bviae w5 w5 2 2 0.1
33 738 024 001 Tail Lamp Mount Holder.......ee... 1 1 0.2
3L 399 8012 00 LocKWasHeY S5/16" vuvesoinins nitsssion l U =
35 222 082 015 Screw, Hexagonal Head Cap M8 X
NI T DO e el 3 b e mnghele e i e 1 Y I -
36 738 025 000 Tgil Lenp Mounbs .o svess e e 1 1 0.2
37 222 082 515 Screw, Hexagonal Head Cap M8 X
185 X B8 Lodesasvus oK i 5 B .. 2 2 -






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 3 PAGE 13
CATALOG NO T35 009 008

ELECTRICAL 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
38 748 020 000 Grommet. «.... L s e R e 2 2 [0
39 T46 077 006 CHECR in i hs o5 5, 5 T e v RS 2 2 Bie
Lo 738 013 000 Tail Lamp Assembly (Include Item
(15 (2 e P O S 5 e B hk B G 1 0 01
b3 738 032 000 SOCKE L . o Seih aes seishare skolers 6 5 ase ot it sliefn 1 1 0.1
ho 738 014 000 THETI S e hslia I, 5 515t er st s s ot aitatialis o jm ot fa ey 81 9 1 1. o
43 738 029 000 Sl D SRRl ey W 2 2 01
Ll 738 052 000 Bl 27 - BWa #LIBT innnevas oy 5 1 -
L5 222 061 615 Screw, Hexagonal Head Cap M8 X
6 (e R 1 S P S S S B 5s l -
N L6 224 061 200 Flat Washer M6 X 20 X 2 sosnsccnse 2 2 =
g 228 561 015 Nut, Hexagonal Elastic Stop
1115 im0 o R ol . 5ot N » 3 1 z



%

&

&

Butt Splice Plastic Loom 3/ 16" Plastic Loom ¥ "’ Plastic Cover
409001200 4099001 00 409 9005 00 730 451 000
~%%E£!' c{:ssjii)
Plastic Cover Receptacle Shur Plug Receptacle
730450 000 730 200 000 N — 730 100 001 N — 730201 001
Receptacle Receptacle Ring Tongue M3 Open Barrel M5
N — 730202 001 N — 730204 001 N — 730 350 001 4090018 00
Ring Tongue M6 Spirap Tubing

N — 730352001

N— 4109040 00

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CATALOG NO 735 009 008
SECTION 3

PAGE 14



CARBURETION



































































TOOLS LOTT

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
N 29 L20 276 910 Plate For Puller (Crankcase
Separator)vissse s T PR 1 -
30 L2o 276 920 ProtECTION, (CaD s s s 555 56 bate e sonsiss 1 =
cal 420 9Lk0 755 Screw, Hexagonal M16 X 1.5 X 1L5 . 1 -
32 k20 840 351 Cylinder Screw M5 X 20 «ceveenenn . L =
33 748 019 000 VEDPOT PLULS o545 sis eieds & arsrelel sioinls i lavsr sl s 1 -
BOMBARDIER LTEE/LTD SECTION 5 PAGE 9

SPARE PARTS CATALOG CATALOG NO 735 009 008






FRANME



















FORK 1977
ITEM PART DESCRIPTION TINT T'NT FRT
NO NUMBER 175 250
Lo 223 160 725 DRATR: (SO T o s e e sn ek 18 aer st stla 2 2 0=l
b1 224 080 1ko Flat Washer, 8mm X 14 X 1.5 ...... 2 2 -
1Y) 224 781 140 Tockwasher 8 M s eesonsvunsnsy sann 2 2 =
43 222 982 515 Screw, Socket Head M8 X 1 25 X 25 2 2 =
Ll Th2 034 000 T s R L = SR SO P e 1 1 0.1
45 Th2 036 000 VSIS TT s 211 & 55 hola e g od e o g B i e ) 51 % 1 1 -
L6 7Lh2 035 000 s e e S e e s 1 il =
L7 222 085 525 Screw, Hexagonal Head Cap M8 X
e = s o el e T 2 2 =
N 48 228 081 015 Nut, Hexagonal Head Cap M8 X 1.25 2 2 =
N L9 742 003 006 Front Fork Assembly (Items not
Included 25, 26, 27, 29, 32, 33,
2l 38, 26 BT 38 ) senanan i 5 1 i D.N.A.

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 5
CATALOG NO 735 009 008












BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 9
CATALOG NO T35 009 008

FRAME 1977
ITEM PART DESCRIPTION T'NT TINT FRT
NO NUMBER 175 250
N 1-2 746 001 025 T Al sis oo sn i s o aebe el e e ks o 1 1 3.0
2 746 052 000 O T FIE BTG s b ol 5 i e o) e e 2 2 0.5
3 746 010 001 Steering Cone—0 Degree s s «usss s Opt Opt DIk
7L6 010 101 Steering Cone-1 Degree...eeeeeceees Opt Opt D.N.A.
746 010 201 Steering Cone—2 DegreC...oeeecsssss 2 2 0.3
746 010 301 Stecrilp Cone-3 DegPet s savusaes Opt Opt D.N.A.
L 732 702 001 Needle Bearingesi .. s usvwmsios sissasie 2 2 =
5 732 701 000 Thrust; Bearing. cuseessnsesnsnrsss it 2 2 -
6 732 901 000 Thrust Washer. .ceeeeeeceasseessaass i L -
7 732 L01 000 O'Ripe 1 1/2 X1 34 X 1/8 <icvinse 2 2 an
8 746 015 000 Cover Steering CoNC....eeeeeesss s 2 2 0.3
9 746 007 000 Rubber Bumper, Steering..... iR 2 2 O
10 734 006 001 Front Engine Mountes . sesssass sesas 2 2 0.1
11 oep 08l 515 Screw, Hexagonal Head Cap M8 X
Al I G I aE L L R 6 6 =
12 222 085 015 Screw, Hexagonal Head Cap M8 X
125 T HO ol nmsmih aneldn o S el 2 2 -
13 22L 081 170 Tlat Washer M8 «.vverreneonnonnans 16 16 =
1L 228 581 015 Nut, Hexagonal Elastic Stop M8X1. 25 12 12 =
N 15 734 005 00k Front Mngine Studessssssavranss voss 1 4 0.1
N 16 732 903 002 Washer ol Dol e, oo o e Mz o s 2 2 B
N 17 734 ook 002 Towen. Bagine SEule e n e 's bomemms s 1 jl s Mo |
18 746 006 000 Spaeers Rillin: biuus ouwas s s g e s ok 1 1 0.1
19 746 006 001 BT 1l Hlans coc s1or o'acm e WHE 1% B o) St larerisss 1 1 Ol
20 746 024 003 Toot Pag Rol. vusrssasisnsensnsssess 1 1 0.1
746 025 003 Boot Ped TuwBiw s s ns st un s iss s s i 1 1 Ol
21 746 012 001 Footrest ReHeveivionsos T B e e e i 1 0.1
746 011 001 FOOtTent. Tin Hae b Sans ot aiarater's) simis s viors i 1 Ol
e 732 310 000 ST LEE BTl o s son & sl € s s 80 8 WS 548 1 i @
732 310 001 Spring Lelassas i R K e aelle o ieFar g 1 1 0.1
23 41k 0533 00 CLeTiE Pifleans sumnmnmsnss wossdnmss 2 2 -
2L TU6 OTT 003 IR w5 5108 015 5. 5 06 66 i o e 13 2 2 -
25 371 8002 00 O er Bitibs s & (2 5ie e o simne i in io 55550 58 w40 15 & 2 2 -
26 746 002 001 SWing Arm Bolt.s connxnavss sennsasss 1 1 0.2
27 746 03k 001 Flat Washer MIT X 28 X 2 cuvieennns 2 2 =
28 746 035 001 Nut, Hexagonal M16 X 1.50 .evvenenn 1 1 -
29 743 036 000 Rubber Cushioh........ B s " B o e B e 2 2 ~
30 T4l 029 00k Tgbe 36" (OHm). oo esus o sl 0 A AT AR AR =
31 Tl 028 000 FHIBET: &0 smaes i o sinsimen w505 asleis ds 1 . @lsl;
N 32 41k 0511 00 0il Line 8" (200 mm) 0il Tank To
PG BT e staie s s S oo S s 6 5w s e e AR AR 0.3
N 33 TLh 029 ook 0il Line 14" (360 mm) Filter To Pump AR AR 03
34 748 003 001 RUDDEY PAde e veeeecenonoeanenneasass = 2 Dl
35 748 003 000 RUDbBEr Padesainsinssasvneins s osnmsss 1 1 D.N.A.










































EXHAUST SYSTEM







Exhaust Pipe
Muffler






EXHAUST SYSTEM

19T

ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 1 250
N1 745 002 018 B AUt DD e s /sl sie i e e o in 8 5.5 rsi ol lnie s e /s iat s i 0.4
N 745 002 019 BEhatat PIDE, « ok i ma s s e mome s s i 0.4
2 745 006 001 Packing, Exhaust Pip€eeeeescencscss 1 03
745 006 002 Packing, Dehauelt PiDe. suss vuswaios y iy 0s3
3 732 307 001 Spring, Bxhaush Pipess:.ccosssosnss L 0
N 732 307 000 Spring, Bxhaust Pipe.scacasiseosasies 2 0.1
i 748 004 00k BUbBet NOTEE « i e e a4 e 5 605 0 5 2 z 0.1
5 745 001 000 ASDEStoS WaShET s sivsvwsssssssasess 2 2 =
N 6 399 9015 00 Flat Washer M6 X 12 X 1.50 ceveen.. 3 3 -
N T 228 561 015 Nut, Hexagonal Elastic M6 X 1.00 .. L L -
N 8 745 003 010 Muffler With Resonator.....eeeee... 1 1 052
N 9 s 003011 RO SONA O 2 iiiehs t e taials stels: otatalia mia s ol 51 81 517 1 1 Gyl
10 224 061 120 Plat Washer M6 X 14U X Te5 st snsss 2 2 -
N 11 392 0019 00 Lockwasher...... Nl G s 1 i -
N 12 a22 060 B15 Screw, Hexagonal Cap M6 X 1. oo X 8 :h 1 -
13 745 011 000 AW r1 ] P o e NN A SRR ERD S 1 il g.2
1k 202 061 615 Screw, Hexagonal Cap M6 X 1.00 X 16 il | -
N 15 T45 011 005 Elabs Suhs s o PN g S BN o gl 1 o P!
N 16 748 004 003 BUbBer MELiiitie.s o5t o s ae bipo s o s e s s I T, Bal
kg 224 081 170 Flat Washer MB X 17T X 2 tevecvennn. 3 3 .
18 228 581 015 Nut, Hexagonal Elastic Stop M8X1.25 3 3 -
19 745 001 000 ASbestos Washer. .o eeeeeeenooneans 3 3 —~
N 20 748 00k 00T RUBE I MOUIEE £ ¢ e v ww Sia 0 05 st & e a1 1 il 0.1
N 21 746 092 006 M e VR s v 5 5 M S5 5 o s m e e 1 1 a.1
N 22 748 004 006 Riibber Mountbzss s ss s s A it o1 5 s e . 1 1 0.1
N 23 22l 061 200 WESHET . 2 & o ot widd fnde st orene o606 e 5.5 o\ & Srers e 1 i =
N 24 222 083 015 Screw, Hexagonal Cap M8 X 1.25 X 30 1 1 -
N 25 399 8012 00 Lockwasher..... L18 Bue B b el e soke Tt e s il . -
26 745 ook 001 Hegt ShIBLA: xssenes srussnmnns s sns . Opt Opt D.N.A.
27 745 010 000 Olamp (OPETLOM) o wn e o e wwmnan &b wmsi 2 2 D.N.A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 8 PAGE 3
CATATOG NO T35 009 008






BODY




NOTES










BODY PARTS 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
1 744 002 000 Spacer, Front Fender...seseosesssss L i Gl
2 74L 025 001 Frott Fender. vesss«ss by de I e 1 1 052
3 224 061 200 Flat Washers . e ce e e neeniny R 10 10 -
L 222063 515 Screw, Hexagonal Head Cap M6 X
15002 X85 aiadsss oo i e s [yl L L =
N 5 Tl 026 012 Decal Set Front Fender.....eeeeeess 1 1 0.2
N 6 740 006 009 T B e s e ¥ a5 e S 50 % e K s 1 1 0:5
N T 7Ll ok6 001 Bleket v o5 s wm s sssin AR 1 e i s e 1 1 0.3
N 8 74l 059 000 Insert...eeee. bsie 5 5 e bt R g b i 1 O
N 9 b1k 2542 00 Tube, Draif (9.5" = 241 mm)iussssss AR AR Ok L
N 10 b1k 2234 00 Perforated TubE....oeeeeen. e o 1 1 0.1
N 11 740 019 001 Tliet - TUHE & 6a% caiaiens e e S i i 1 Ol
12 740 018 000 el FI A P s et v e i e 1 6l 0.1
13 740 017 000 PAE ST Cr N 15 55 bire o s 4ol bt ot oy 300 o 5158 S5 e e 1 ki 01
N 1k 740 008 002 Alr Filter Frame...... AR S BN ! 1 o i
15 740 009 001 Mr-Filbter Blementiit, .ofiicsssiansadns ik 1 0.1
16 740 010 000 Al Filter Retalnericie veossesos seees 1 il 0.3
il 732 302 000 I TN a5 5o s S Y e s R et 3 2 -
18 7Ll oLk7 o001 Battery BoX..... S D e B 1 il 0.3
19 570 1230 00 OPACED v wisis s s 5 o8 wenioiuric s o o1 8% 606 5 4 ouh o ofe 2 2 -
20 399 9015 00 WRISTIE T 5w 5e e cove o St sa o s 12 51 6 18,506 o 3 3 -
21 732 600 000 S OO w55 s e eks ek ey o B o & sl L e 3 3 -
20 T4l 022 001 Side Panel RaH. . isiiises wivans nmian o 1 it 0.1
23 74l 053 001 Side Panel Decal, White........ . 2 2 Dl
N 24 T4k 006 025 Identification Label R.H. TNT 175 " 1 -
T4l 006 027 Identification Label R.H. TNT 250 . 1 =
25 748 016 000 R DD e HAEHE v 55 0 .8 65 s mnms sinsiosiun 2 2 -
N 26 223 861 215 Machine Screw M6 X 1.00 X 12 ...... fl 1 =
&7 T4k 023 001 Side Panel L.H..... T res e : 1 1 Ol
N 28 T4l 006 026 Identification Label L.H. 175 TNT . g -
7Lk 006 028 Tdentification Label L.H. 250 TNT . il N
29 223 861 615 Machine Screw, M6 X 1.00 X 16 ..... 1 g -
30 T4l 017 002 Bagh [Mandar sese bt e o aoiuae s s o i 1 1 0.3
31 222 061 615 Screw, Hexagonal Head Cap M6 X
LoD 00100 U6 et cerai b s s arralres oy s sisd 4% s Rl 2 2 -
32 228 561 015 Nut, Hexagonal Elastic Stop M6X1.00 L L -
33 570 1321 00 Grommet (BEa6). cesssnois vssnns R, 2 2 =
3L T4k 027 000 e B o S i . n AR S S B ool 2 2 -
35 22k 061 120 Flat Washer M6 X 12 X 1. 5 ......... 2 2 =
36 222 062 515 Screw, Hexagonal Head Cap M6 X
DS " b e i gl e 23 e 2 & -
N 37 T4l 018 01k Decal Set Rear Fender....... ST 1 1 0.2
N 38 T4l 013 ook BBl s o i e e i e o A Spera 1 1 0.1

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 9 PAGE 3
CATALOG NO 735 009 008






BODY PARTS 1977

ITEM PART DESCRIPTION TI'NT T'NT FRT

NO NUMBER 175 250

39 T4l 01k 001 Seat COVET s sunie baasnss o 1 i 0.3

Lo - 74l 0L8 000 P OLECTOR . & 5 4.6 % e ot gishe s esa e te o s sLies 18 2 2 .

L1 22k 081 170 Waisher M8 Xl M2 i osiweierns sisssis v 2 2 =
N L2 399 8012 00 Lockwasher M8 cuwessssssanssooss . 2 2 -
N 43 292 D81 615 Screw, Hexagonal Head Cap M6 X

R N S 2 2 =

BOMBARDIER LTEE/LTD SECTION 9 PAGE 5

SPARE PARTS CATALOG CATALOG NO 735 009 008






Fuel Tank
























BRAKE SYSTEM

19T

ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
il T46 039 002 Ernlie  Padl e oo s oo m e o5 iis s s wis i) 1 0.2
2 746 020 002 e ARG o e b 150 ok gl - iR oo R R S L) 1 i =
3 746 018 002 Piyols MoUmmhn o5 4 o s vvie s g s 5w e 1 1 0.2
L 746 089 000 Wrlion, RN ve o s sios ot 5 8 S G 1 i -
5 399 9068 00 Washer, Flat 8mm X 1 21 g 2= ARG, 1 1 -
6 228 501 015 Nut, Hexagonal Elastic Stop
1700150 A il Bt s B otk o 1 i =
T 408 2001 00 Bregae TAlBTRS s s s aos 65 dsn o nnsain 1 T -
8 228 061 015 Nut, Hexagonal M6 X 1. OO ....... - 1 1 -
9 222 062 015 Adjuster Stop Screw..... T e s 1 1 =
10 371 8007 00 COTEET M PI T aisaris shece o ara, sisho slatetsis iatebs 3 1 1 =
i 222 082 015 Screw, Hexagonal Head Cap M8 X
15 o o) TR S (A W E sl TR 2 2 e
g1 228 581 015 U S ks d % G 66 w15, B 0% S SO 2 2 -
13 743 030 006 Rear Backing Plate (Black) ....... 1 oIl 0.3
1h T3 B88 801 6 oh e S S PR TN S SO s & 2 2 03
15 732 106 000 el S Y- L e N I T e 2 2 0.2
16 732 304 001 Rear Brake Arm Spring....cceceeeeees il 1 0.2
17 743 038 002 Rear Brake Arf...... L ey s 1 1 0.2
18 222 063 515 Screw, Hexagonal Head Cap M6 X
LSOOI NS i m e, dh i s R 8 2 2 -
19 22L 061 120 Washer Flat 6mm X 12 X 1.5 ..... 5 s L L -
20 228 561 015 Nut, Hexagonal Elastic Stop
TG JE T B e 506 o om0 e s 0 6630 2 2 -
21 T43 032 004 Brakie: [SHOE: s o isalsisais o sie siobisisnis oo b o L I 0.2
25 732 303 002 Brake Shoe Spring..... MR T L L 0.2
23 743 026 000 Brake Shoe Retaining Washer........ 2 2 -
2l 222 551 015 Screw, Slotted Pan Head M5 X 0.80 X
51 R LA e AN G et Ao MR, o e 2 2 -
25 743 029 006 Front Backing Plate { Bleglk)es s 1 1 0.3
26 743 039 002 Brake ATM.eecevo.. ; 5 sreyaieadl e oV ol 1 1 0.1
27 747 020 000 Lock M'Se8l.eveeereneneeannoeonoennes AR AR =

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 10 PAGE 3
CATALOG NO T35 009 008


















REAR WHEEL 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
N 1 to 7 7L3 0L9 005 Rear Wheel Assembly..eeeeeee.. T il 7 DA
Nyl 743 oko 006 REGT THITD e o) s telorh i) S¥al o sl osive oudiie, s o 1 1 220
N 2 743 025 005 Spacer; Bear NG i s v s s s sieels . 1 il 0.6
3 732 706 000 BE AT 10wt wrallarad o o o e b e 2 2 0.6
h 743 012 005 Spoke R.H. Outside 90 Degree....... 10 10 =
743 012 006 Spoke R.H. Inside 100 Degre€....... 10 10 -
N 5 743 012 010 Spoke L.H. Outside 75 Degree..Z.... 10 10 22
743 012 007 Spoke L.H. Inside 110 Degree.gg.... 10 10 -
6 743 014 000 GOyl e e (e e A L ORI 4o Lo D.N.A.
i 743 016 000 Rim: (Chrome SEEEA ) e e coine onseionsos 1 il 2,10
8 743 016 002 Rim (Alloy High Profile )ssecsonss vas Opt Opt D N4 AL
9 743 016 003 Rim (Alloy Low Profile)....ceeee... Opt Opt D.N.A.
10 748 029 000 Grommet, Spoke Flange.eeeeeeceaeess Opt Opt D.N.A.
i 743 0L3 021 Sppocket, 38 Teeth.auics sonsenssn vs con Opt Opt D.N.A.
743 043 020 Sprocket 40O Teeth..... i e et 1 1 0.6
743 043 010 Sprocket U2 Teeth..ceieecrennennnan Opt Opt D.N.A.
743 043 011 SPTOCKED, Ul TEEt e v oo o s oisioin e ossans Opt Opt D.N.A.
Th3 ob3 g1p Sprocket 46 Teeth..cecooes. S e Opt Opt DalE AL
743 043 022 Sprocket: W Teetbhu s siabiaissasatoes Opt Opt D.N.A.
743 043 013 Sprocket 48 Teeth......... B Opt Opt D.N.A.
743 oL3 01kh Sprocket 50 Teebtheeeveeoceenceneaocns Opt Opt D.N.A.
743 043 015 Sprocket 52 Teetheccc:cicereoaeeann Opt Opt D.N.A.
743 043 016 Sprocket 54 Teethe.eeeeeeeeeeeennnn Opt Opt D.NGA.
743 043 017 Sprocket 56 Teeth..essossassss sasns Opt Opt D A
743 0k3 018 Sprocket 58 Teeth.e..... SFT YT A Opt Opt D.N.A.
743 043 019 Sprocket 60: Teethw. siise s sonesones Opt Opt D.N.A.
12 743 037 000 EOVE s ool e e 1 ik 0.6
13 224 081 170 Flat Washer M8 F UT X 2. sssswnssvas 12 12 -
1L 222 08h 515 Screw, Hexagonal Head Cap M8 X
1 o e T O e N P TE s 6 6 -
15 228 581 015 Nut, Hexagonal Elastic Stop M8X1.25 6 6 -
16 743 004 000 Re atlixdllo et B i bl ) g i 1 1 0.2
il 746 034 001 Flat Washer M6 X 28 X 2 vieeeenen. 2 2 =
18 746 017 000 AJJUSTET  Calllensivs sias = ot e svatoia s e e 2 2 =
19 746 016 000 SPACEE Ry Guleisienisis ot s s sieiis s sson 1 1 -
20 732 102 000 BRI 25 L S8 T wesun exavmsns vonss 1 1 -
21 46 035 001 Nut, Hexagonal MI6 X 1.5 cucssasess 1 1 -
22 to 24 TU3 052 00k Rim Tiock #W M2 ssisnicssassvsonscns 2 2 0.3
743 052 003 Rim Lock #W M3 (To be Used With
Oversize Tires or RimS).eeeececeoes Opt Opt D.N.A
23 224 781 1ko Lockwasher MB .....ceeeeeeneneeannn 2 2 -
2L 228 081 015 Nut, Hexagonal M8 X 1.25 .....ve... 2 2 -
25 743 021 000 Rime, BINET x5 5 6. 600 5908 6005 0 05 000 ae e ols s 5 1 1 0.3

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 9
CATALOG NO 735 009 008






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 11

CATALOG NO 735 009 008

REAR WHEEL kel
ITEM PART DESCRIPTION TYNT T FRT
NO NUMBER 7S 250
26 743 011 000 11 v} 7= e POV P IRt A @ o 2 i 1 05
27 743 006 000 Tire Rear, Trials Yokohama L400-18
(75 =k IR T-CT LAt e R DTN 1 1 043
743 006 003 Tire Rear, Trials Cheng Shin
400-18 (UPLY)eeouns el o Basian PR Opt Opt D.N.A.
28 743 006 005 Tire Rear, Knobby Cheng Shin
B B By ol o e e , Opt Opt Tl
743 006 006 Tire Rear, Knobby Cheng Shln
LOO=18 {6 . Plar bumms sies e R e <54 Opt Opt D.N.A.
743 006 007 Tire Rear, Knobby Yokohama
e P o B 2 M=o o PR SRR S S A Opt Opt D.N.A.
743 006 008 Tire Rear, Knobby Yokohama
e LB s e e e e e e Opt Opt D.N.A.
29 743 04T 000 Chain, Reynolds 11005h (25 Ft Roll) Opt Opt Dl < A
743 okLT oO01 Chain Diamond A 250/1L48
(5, ROl ) i s vatisapnas duvdass Opt Opt D.N.A.
T43 DT 002 Chain, Shima ES-520 (25 Ft Roll).. AR AR 0.2
743 0o4T 003 Chain, Daido 5207 (25 Ft. Roll):s Opt Opt D.N.A.
743 047 OOk Chain, Takasago 520 (25 Ft. Roll).. Opt Opt D.N.A.
30 743 oLk 000 Half Link, For Reynolds Chain 11005k Opt Opt D.N.A.
743 okl 001 Half Link, For Diamond Chain 250/148 Opt Opt D.N.A.
743 olL 002 Half -Link, For Shima Chain ES 520 . AR AR 01
743 oLk ook Half Link, For Takasago Chain 520 . Opt Opt DL AL
3 743 045 000 Master Link, For Reynold Chain
1100§h s SR R T B R b S Opt Opt D.N.A.
743 045 001 Master Link, For Diamond Chain
A 250/148 ...us 5 Airhea i el 'y e e Opt Opt DI,
743 0L5 002 Master Link, For Shima Chain ES 520 AR AR O
743 045 003 Master Link, For Daido Chain 520T.. Opt Opt D.N.A.
743 045 00k Master Link, For Takasago Chain 520 Opt Opt D.N.A
32 743 0L6 000 Iink Kit, For Reynold Chain 11015k Opt Opt D.N.A.
743 046 001 Link Kit, For Diamond Chain
A 2S0/1UE ws sovwnasas vas 1A v Ve ot i Opt Opt i 8
743 ol6 002 Link Kit, For Shima Chain ES 520 .. Opt Opt D.N.A
743 ok6 003 Link Kity For Daido Chain 5207 .... Opt Opt D.N:A.
743 0L6 OOk Link Kit, For Takasago Chain 520 .. Opt Opt D.N.A.












